
DEPARTMENT OF NATURAL RESOURCES	 101
NR 811

Chapter NR 811

REQUIREMENTS FOR THE OPERATION AND
DESIGN OF COMMUNITY WATER SYSTEMS

NR 811.01 Applicability (p. 102)
NR 811.02 Definitions (p, 102)
NR 811.03 Alternative requirements (p.

104)	 '
Subchapter I - Operation and Maintenance
Requirements
NR 811.04 General requirements (p, 105)
NR 811.05 Required	 sampling,	 testing,

and reporting (p. 105)
NR 811.06 Drinking water standards (p.

106)
NR 811.07 General treatment and disin-

fection requirements (p. 106)
NR 811.08 Distribution systems (p. 109)
NR 811.09 Cross-connections and inter-

connections (p. 110)
NR 811.10 Private well abandonment or-

dinance (p. 111)
NR 811,11 Other requirements (p. 112)
[...]
sonal use from the American Public Health Association, 1015 Fifteenth
St., N.W., Washington, D.C. 20005. Disinfection shall be practiced at all
surface water supplies and at any groundwater supplies where the de-
partment determines disinfection necessary to maintain water quality.
The following standards shall be applied:

(1) EQUIPMENT. (a) Type. Solution-feed-gas-type chlorinators and hy-
pochlorite feeders of the positive displacement type may be used.

(b) Capacity. The chlorinator capacity shall be such that a free chlo-
rine residual of at least 2 mg/1 can be attained in the water after a con-
tact time of at least 30 minutes when maximum flow rates coincide with
anticipated maximum chlorine demands. The equipment shall be de-
signed to operate between 30% and 70% of the stroke length for liquid
feeders and between 30% and 70% of the rotameter capacity for gas
Register, April, 1992, No. 436



DEPARTMENT OF NATURAL RESOURCES 	 153
NR 911

feeders. This may require that 2 rotameters be provided, one for normal
feed rates and one for emergency feed rates. The emergency feeder set-
ting shall be designed to provide a minimum of 2 mg/l of chlorine,

(c) ,Standby equipment. Where chlorination is necessary for protection
of the water supply, standby equipment of sufficient capacity shall be
available to replace the largest unit during shut-downs.

(d) Automatic proportioning. Automatic proportioning chlorinators
shall be required where the rate of flow is not reasonably constant or
where the rate of flow of the water is not manually controlled.

(2) CONTACT TIME AND POINT OF APPLICATION. Chlorine shall be ap-
plied at a point which will provide the maximum contact time. The con-
tact time shall be not less than one half hour in cases where suspended
solids have been removed. Provisions shall be made to minimize short-
circuiting. At plants treating surface water, piping provisions shall be
made for applying chlorine to the raw water, settled or clarified water,
filtered water and the plant effluent. At plants treating groundwater,
provision shall be made for applying chlorine to the raw water and the
clearwell inlet or the high-lift pump discharge piping.

(3) RESIDUAL TESTING EQUIPMENT. The equipment shall enable mea-
surement of residuals to the nearest 0.1 mg/1 in the range below 0.5 mg/1
and to the nearest 0,2 mg/1 between 0.5 mg/1 to 2.0 mg/1.

Note: Automatic chlorine residual pacers and recorders are recommended where the chlo-
rine demand varies appreciably over a short period of time.

(4) CHLORINATOR PIPING. The water supply piping shall be designed to
prevent contamination of the treated water supply by sources of impure
or unknown quality.

(5) HOUSING. Chlorine gas feed and storage shall be:

(a) Separated from other operating areas by gas-tight enclosures in
order to prevent injury to personnel and damage to equipment;

(b) Provided with a safety glass inspection window installed in an inte-
rior wall or exterior door to permit viewing of the interior of the room
and the equipment;

(c) Provided with doors having emergency or panic hardware and with
a minimum of one door opening outward to the building exterior;

(d) Heated to prevent freezing and insure proper operation of the
equipment;

(e) Provided with restraints to prevent movement of the chlorine
cylinders;

(f) Full and empty cylinders of chlorine gas shall be:

1. Isolated from operating areas,

2. Restrained in position to prevent movement of the cylinders,

3. Stored in rooms separate from ammonia storage,

4. Stored in areas not in direct sunlight or exposed to excessive heat.
Register, April, 1992, No. 436



154	 WISCONSIN ADMINISTRATIVE CODE
NR 811

(g) Pressurized chlorine feed lines may not carry chlorine gas beyond
the chlorine room. Vacuum chlorine feed lines may carry gas beyond the
chlorine room if the chlorine lines are either schedule 40 polyethylene
tubing or schedule 80 PVC pipe. Polyethylene tubing shall be enclosed in
a protective conduit running from the chlorine room to a point near the
ejector. The end of the conduit in the chlorine room shall be sealed. Poly-
ethylene tubing connections shall be made using tube adaptors especially
designed for this purpose. PVC pipe joints may be socket welded using
PVC cement or threaded using TFE tape.

(h) Premanufactured chlorine cabinets may be used for retrofit situa-
tions only. These cabinets shall have an observation window, fan, air
intake and light as required in par. (b) and sub. (6) for normal chlorine
rooms. It is recommended that these cabinets not be placed on the sunny
side of the building.

(6) VENTILATION OF CHLORINE ROOMS. One complete air change per
minute shall be provided when the room is occupied, and;

(a) The exhaust fan suction shall be near the floor with the point of
discharge located to avoid contamination of air inlets to other rooms and
structures, or being blocked by snow or other obstructions;

(b) Air inlets shall be located near the ceiling and controlled to prevent
adverse temperature variations;

(c) The exhaust fan switch shall be located outside the entrance to the
chlorine room with a signal light indicating fan operation when the fan
can be controlled from more than one point. Outside switches shall be
protected from vandalism. As an alternative, the fan may be controlled
by an automatic door switch with manual shut-off.

Note: It is recommended that switches for fans and lights be interlocked for simultaneous
operation.

(d) Vents from feeders and storage shall discharge to the outside at-
mosphere, above grade as indicated in par. (a).

(7) AMMONIATION. Housing and ventilation for ammoniation shall
meet the requirements in subs. (5) and (6) for chlorine. However, the fan
inlet shall be near the ceiling and the fresh air inlet shall be near the floor.
Ammonia storage and feed facilities shall be separate from chlorine facil-
ities because of the combustion hazard. A plastic bottle of hydrochloric
acid shall be available and used for leak detection.

(8) SAFETY EQUIPMENT. The following equipment shall be provided
when chlorine gas is used:

(a) At least one gas mask in good operating condition of the type hav-
ing a self-contained supply of air such as that approved by the U. S. bu-
reau of mines as suitable for high concentrations of chlorine gas. The
masks shall be available at all installations where chlorine gas is handled
and shall be placed outside every room where chlorine gas is used or
stored. At installations utilizing 100- or 150-pound cylinders, an agree-
ment with the local fire department which has an approved type of gas
mask may be approved by the department. Instructions for using, test-
ing and replacing mask parts shall be posted. Other protective clothing
shall be provided as necessary.

(b) A plastic bottle of ammonium hydroxide for leak detection.
Register, April, 1992, No. 436



DEPARTMENT OF NATURAL RESOURCES	 155
NR 811

Note: At larger plants where ton cylinder's are used, the installation of automatic gas detec-
tion and related alarm equipment is recommended.

(c) Where ton cylinders are used, leak repair kits, available at the wa-
ter works or a nearby fire department,

(9) SODIUM CHLORITE FOR CHLORINE DIOXIDE GENERATION. PrOpOSaIS
for the storage and use of sodium chlorite shall be approved by the de-

1 partment prior to the preparation of final plans and specifications. Provi-
sions shall be made for proper storage and handling of sodium chlorite to
eliminate any danger of explosion.

(a) Storage. 1. Sodium chlorite shall be stored by itself in a separate
room and preferably shall be stored in an outside building detached from
the water treatment facility. Sodium chlorite shall be stored away from
organic materials with which it could react violently.

2. The storage structures shall be constructed of noncombustible
materials.

3. If the storage structure is located in an area where a fire may occur,
water shall be available to keep the sodium chlorite area cool enough
during fires to prevent decomposition from heat and the resultant explo-
sive conditions.

(b) Havd1hag. 1. Care shall be taken to prevent spillage.

2. An emergency plan of operation shall be available for the clean up of
any spillage.

3. Storage drums shall be thoroughly flushed prior to recycling or
disposal.

(c) Feeders. 1. Positive displacement feeders shall be provided.

2, Tubing for conveying sodium chlorite or chlorine dioxide solutions
shall be type 1 PVC, polyethylene or materials recommended by the
manufacturer.

3. Chemical feeders may be installed in chlorine rooms if sufficient
space is provided or facilities meeting the requirements of s. NR 811.44
(5) shall be provided.

4. Need lines shall be installed in a manner to prevent formation of gas
pockets and shall terminate at a point of positive pressure.

5. Check valves shall be provided to prevent the backflow of chlorine
into the sodium chlorite line.

History: Cr. Register, April, 1992, No. 436, eff. 6-1-92.

NR 811.45 Filtration - gravity. The application of any type of gravity
filter and media shall be supported by water quality data representing a

( period of use sufficient to characterize any variations in water quality.
Experimental or pilot plant treatment studies may be required to
demonstrate the applicability of the method or rate Of filtration pro-
posed. Pressure filters will not be approved for surface water applica-
tions. The following specific requirements shall be met:

(1) RAPID RATE GRAVITY FILTERS. (a) Pretreatment. Rapid rate gravity
filters may only be utilized after coagulation, flocculation and
sedimentation.

Register, April, 1992, No. 436



156	 WISCONSIN ADMINISTRATIVE CODE
NR 811

(b) Number. At least 2 filter units shall be provided. Provisions shall be
made to meet the plant design capacity at the approved filtration rate
with one filter out of service. Where only 2 units are provided, each shall
be capable of meeting the plant design capacity, normally the projected
maximum daily demand.

(c) Rate of filtration. The permissible rate of filtration shall be deter- 	 !'
mined after consideration of factors such as raw water quality, degree of
pretreatment provided, filter media, water quality control parameters,
competency of operating personnel and other factors required by the de-
partment. Where effective coagulation, flocculation, sedimentation and
filtration processes are to be utilized with relatively clean water sources,
the following filtration rates may be approved:

Filtration Rate	 Filter Media Type
2 gpm/ft2	Single Media
3 gpm/ft2	Dual Media - field tested
4 gpm/ft2	Tri Media - field tested

In all cases, the filtration rate shall be proposed and justified by the de-
sign engineer and approved by the department prior to the preparation
of final plans and specifications. Higher rates than indicated in this para-
graph may be approved with sufficient justification by the design
engineer,

(d) Structural details and hydraulics. The filter structure shall be de-
signed to provide:

1. Vertical walls within the filter;

2. No protrusion of the filter walls or other structures into the filter
media or the area between the top of the media and the high water line
during backwashing;

3. Cover by superstructure;

4. Head room to permit normal inspection and operation;

5. Minimum filter box depth of 8 i feet;

6. Minimum water depth over the surface of the media of 3 feet;

7. Trapped pipe or conduit effluent to prevent backflow of air to the
bottom of the filters;

8. Prevention of floor drainage to the filter with a minimum 4-inch curb
around the filters;

9, Prevention of flooding by providing an overflow if this is not pro-
vided in a pretreatment unit;

10.Maximum velocity of treated water in the pipe and conduits to the
filter of 2 feet per second;

11. Cleanouts and straight alignment for influent pipes or conduits
where solids loading is heavy or following lime-soda softening;

12. Washwater drain capacity to carry maximum backwash flow;

13. Walkways around filters not less than 24 inches wide;
Register, April, 1992, No. 436



DEPARTMENT OF NATURAL RESOURCES	 157
NR 811

14.Safety handrails or walls around the filter areas adjacent to walk-
ways. Consult local and state codes for requirements;

15. Construction to prevent cross connections and common walls be-
tween potable and nonpotable water;

16. Washwater troughs.

(e) Washwater trwighs. Washwater troughs shall be s© designed as to
provide:

1. A bottom elevation above the maximum level of expanded media
during washing;

2. A top elevation not exceeding 30 inches above the filter surface;

3. A 2-inch freeboard at the maximum rate of wash;

4. A top or edge which is level;

5.Spacing so that each trough serves the same number of square feet of
filter area;

6. Amaximum horizontal travel of suspended particles not exceeding 3
feet in reaching the trough.

(f) Fitter material. The media shall be clean silica sand or other natural
or synthetic media approved by t11e department having a depth of not
less than 24 inches and not more than 30 inches; an effective size of the
smallest material no greater than 0.45 mm to 0,55 mm, depending upon
the quality of the raw water, a uniformity coefficient of the smallest ma-
terial not greater than 1.65; a minimum of 12 inches of media with an
effective size range no greater than 0.45 mm to 0.55 mm; and a specific
gravity greater than other filtering materials within the filter.

1.Sand. Sand shall have an effective size of 0.45 mm to 0.55 mm and a
uniformity coefficient of not greater than 1.65.

2. Anthracite. Clean crushed anthracite or sand and anthracite may be
approved by the department if supported by experimental data specific
to the project. Anthracite used as the only media shall have an effective
size from 0.45 mm to 0.55 mm and a uniformity coefficient not greater
than 1.65. Anthracite used to cap sand filters shall have an effective size
from 0.8 mm to 1.2 mm and a uniformity coefficient not greater than
1.85. Effective size of anthracite for iron and manganese removal from
potable groundwater shall be a maximum of 0.8 mm. Effective sizes
greater than 0.8 mm may be approved by the department based upon
onsite pilot plant studies.

3. Granular activated carbon (GAC). Granular activated carbon me-
dia may be considered only after pilot or full scale testing and with prior

( approval of the department. The media shall meet the basic specifica-
tions for filter media as given in this paragraph except that larger size
media may be allowed by the department where full scale tests have
demonstrated that treatment goals can be met under all conditions.
There shall be provision for a free chlorine residual and adequate contact
time in the water following the filters and prior to distribution. There
shall be means for periodic treatment of filter material for control of bac-
terial and other growth. Provisions shall be made for frequent replace-
ment or regeneration of GAC if used for filtration.

Register, April, 1992, No. 436



158	 WISCONSIN ADMINISTRATIVE CODE
Ns sit

4. Other media. Other media may be approved, but only on the basis of
pilot tests and experience which demonstrate that the requirements of
this chapter will be met.

5. Supporting media. Torpedo sand and gravel shall be provided as
supporting media except when proprietary filter bottoms are used. In
that case, the department, on the basis of substantiating information
provided by the owner, may allow elimination of certain layers of sup-
porting media or a reduction in the depth of the layers. Otherwise, the
following apply:

a. Torpedo sand. A 3-inch layer of torpedo sand shall be used as a sup=
porting media for the filter sand. The torpedo sand shall have an effective
size of 0.8 mm to 2.0 mm, and a uniformity coefficient not greater than
1.7.

b. Gravel. Gravel, when used as the supporting media, shall consist of
hard, rounded silica particles and may not include flat or elongated parti-